

Structural Steel Material Certification Report

1. Project & Material Information

Project Name	Sample Office Tower	Project Number	2024-STEEL-001
Contractor	ABC Construction Ltd.	Date	2024-06-30
Material Supplier	XYZ Steel Corp.	Material Grade	S355JR
Batch No.	BA-202406-234	Delivery Note No.	DN-4021

2. Material Properties & Test Results

Property	Specification	Test Result	Unit
Yield Strength	≥ 355	370	MPa
Tensile Strength	470~630	495	MPa
Elongation	≥ 20	22	%
Impact Value (at 20°C)	≥ 27	32	J
Chemical Composition (C)	≤ 0.24	0.22	%
Chemical Composition (Mn)	≤ 1.60	1.45	%
Chemical Composition (Si)	≤ 0.55	0.50	%

3. Remarks

All test results conform to EN 10025-2:2019 standard for S355JR grade structural steel. Material is suitable for intended engineering application.

4. Attachments

- Mill Test Certificate (MTC) Copy
- Delivery Note
- Inspection & Acceptance Report

Material Engineer

Quality Control Representative

Date